

ANNEX 1

CATEGORY 1- AEH & HEALTH CENTERS PHARMACEUTICAL

#	Details	UNIT	QTY
1	Paracetamol Suppository 125MG (ACE or Equivalent brand)	NOS	50
2	Paracetamol Suppository 250MG (ACE or Equivalent brand)	NOS	50
3	Intravenous Aminoacid solution 10% for infant 100ML	BTL	20
4	Amphotericin B 50mg INJ	VIAL	30
5	Appavisc 2% PFS Hydroxypropyl methylcellulose 2% 2ml	NOS	50
6	Atorvastatin 10MG Tab (Atorin or equivalent)	TAB	40
7	Atorvastatin 20MG Tab (Atorin or equivalent)	TAB	30
8	Azithromycin 500 INJ (Azithral or equivalent)	VIAL	20
9	Bupivanaine 0.5%	VIAL	50
10	NIFEDIPINE 5MG (Calcigard or equivalent)	Tab	50
11	Caffeine Citrate 1ML INJ	VIAL	10
12	Caffeine Citrate 1ML Oral Solution	NOS	10
13	Caffeine Citrate 2ML INJ	VIAL	5
14	Cefepime inj 1G	VIAL	20
15	Enoxaparine 20mg Inj (Clexan or equivalent)	AMP	20
16	Enoxaparine 40mg inj (Clexan or equivalent)	AMP	20
17	Enoxaparine 60mg Inj (Clexan or equivalent)	AMP	20
18	Enoxaparine 80MG INJ (Clexan or equivalent)	AMP	20
19	CLINDAMYCIN INJ 600MG	AMP	15
20	COLISTIMETHATE SODIUM 1 MILLION IU INJ	AMP	20
21	Diltiazem 25mg,5ml inj	VIAL	20
22	Asprin 150MG (Ecosprin or equivalent)	TAB	150
23	Asprin 75MG (Ecosprin or equivalent)	TAB	20
24	Esmolol 10MG/ML INJ 10ML	VIAL	20
25	Gel Lignocaine Hydrochloride 2% (Xylocaine,Anasica or equivalent)	TUBE	300
26	Human immunoglobulin 5G 100ML	BTL	5
27	Inj Acetylcysteine bp 200mg/ml 2ml	VIAL	50
28	Inj Adenosine 6mg/2ml	AMP	300
29	Inj Adrenaline 1mg/1ml	AMP	500
30	Inj Aminophylline 2ml	AMP	100
31	Inj Amiodarone 50 mg/ ml 3ml	AMP	150
32	Inj Ampicillin 500mg (Roscollin or equivalent)	VIAL	200
33	Inj Atropine sulphate 0.6mg	AMP	100
34	Inj Betamethasone 1ml (Betnesol or equivalent)	AMP	150
35	Inj Bupivacaine 0.25%	VIAL	20
36	Inj Bupivacaine 20mg/ 4ml/0.5%	VIAL	150
37	Inj Carboprost 250mcg/1ml	AMP	20
38	Inj Cefotaxime 1gm (Cefantral or equivalent)	VIAL	100
39	Inj Ethophyllin & Theophylline 84.70mg & 25.30 mg 2ml (Deriphylline or equivalent)	AMP	50
40	Inj Dexamethasone 4mg/2ml (Dexona or equivalent)	AMP	50
41	Inj Dexamethasone 8mg/2ml (Dexona or equivalent)	AMP	50
42	Inj Dextrose 25% 100ml	BTL	25
43	Inj Dextrose 5% 500ml	BTL	25
44	Inj Digoxin 25mg/ml	AMP	100

45	Inj DNS 500ml	BTL	50
46	Inj Dobutamine 250 mg	VIAL	300
47	Inj Dopamin 200mg/5ml	AMP	100
48	Inj Furosemide 4ml10mg/1ml (Lasix or equivalent)	AMP	50
49	Inj Gentamycin 20mg/2ml (Genticyn or equivalent)	VIAL	100
50	Inj Glycopyrolate 0.2 mg/ml	AMP	150
51	Inj Haemocoagulase 1ml	AMP	50
52	Inj Haloperidol 5 mg (serenace or equivalent)	AMP	150
53	Inj Heparin vial 25000 IU	VIAL	200
54	Inj Heparin vial 5000 IU	VIAL	70
55	Inj Human Albumin 96%, Octapharma 20%, 100ml infusion	BTL	200
56	Inj Hydrocortisone, Sodium Succinate 100mg/MI (Hybro or equivalent)	AMP	50
57	Inj Hyoscine Butyl Bromide, 20mg/ml (Copan, buscopan or equivalent)	VIAL	50
58	Inj Insulin Plain 40units (Human Actrapid)	VIAL	20
59	Inj Isolyte P Multi Electrolyte Soln 500ml	BTL	20
60	Inj Isoprenaline 2mg/ml Amp	AMP	10
61	Inj Isoxuprine 5mg (Duvadilan or equivalent)	AMP	150
62	Inj Lidocaine 2% 10ml (Xylocaine, Anasica or equivalent)	VIAL	200
63	Inj Lidocaine 2% 30ml (Xylocaine, Anasica or equivalent)	VIAL	50
64	Inj Lidocaine 2% with Adrenaline	VIAL	50
65	Inj Magnesium sulphate 50 %	AMP	100
66	Inj Mannitol 20% 100ml	BTL	50
67	Inj Metoprolol 1mg/ml	AMP	200
68	Inj Metronidazole 500MG/100 ml (Fersogyl, Flagyl or equivalent)	BTL	100
69	Inj Neostigmine 1ml	AMP	100
70	Inj Nitroglycerine 25 mg, 5ml	AMP	50
71	Inj Ondansetron 2mg/1ml (Emeset, onderon or equivalent)	AMP	200
72	Inj Oxytocin 5 IU/ml	AMP	300
73	Inj Oxytocin 10 IU/ml	AMP	100
74	Inj Pantoprozol 40mg (Pantop or equivalent)	VIAL	50
75	Inj Phenytoin Sodium, 100mg (Epsolin , Eptoin or equivalent)	AMP	50
76	Inj Phenytoin Sodium, 50mg	AMP	150
77	Inj Polygeline 500ml	BTL	50
78	Inj Promethazine 25mg (Phenergan or equivalent)	AMP	100
79	Inj Propofol 20ml	AMP	100
80	Inj Protamine Sulphate 50mg/5ml	VIAL	20
81	Inj Ranitidine 25 mg/ml, 2ml Amp (Rantac or equivalent)	AMP	300
82	Inj Sodium Chloride [Normal Saline] 0.9% W/V 3000 ml, IRRIGATION	BTL	300
83	Inj Sodium Chloride [Normal Saline] 3% 100 ml	BTL	10
84	INJ Methyl Prednisolone 500MG (Solumedrol or equivalent)	AMP	50
85	Inj Streptokinase 15,00,000 IU	VIAL	50
86	Inj Succinylcholine vials (10 ml)	VIAL	20
87	Inj Beractant intra tracheal suspension ,phospholipids 25mg/1ml (Survanta or equivalent)	VIAL	10
88	Inj Thiopentone I 50g	VIAL	50
89	INJ VANCOMYCIN HYDROCHLORIDE 500 MG	VIAL	120
90	Inj Vitamin K,10mg/ml (Kenadion or equivalent)	AMP	150
92	INJ. PHENYLEPHRINE HYDROCHLORIDE 10mg/1ml	AMP	30
93	Inj. Teicoplanin 400MG	AMP	20
94	INJ.POLYBION 2ml (vitamin B12 & complex)	NOS	20

95	Ipratropium Nebulizer solution (Ipravent or equivalent)	BTL	50
96	Isoflurane Anaesthetic Solution 100ml	BTL	10
97	ISOSORBIDE DINITRATE 10MG (Isordil or equivalent)	TAB	10
98	ISOSORBIDE MONONITRATE 30MG (Imdur or equivalent)	TAB	40
99	Ketorolac Injection 30mg/1ml	VIAL	50
100	Levofloxacin 500MG INJ (Levoflox or equivalent)	BTL	50
101	Lobetolol 5mg/ml inj	AMP	50
102	Mupirocin Ointment 2% 5g (Mupirox or equivalent)	TUBE	20
103	Tropicamide 0.5% Eye drops (Mydracil or equivalent)	BTL	20
104	Neosporine Ointment 5g	TUBE	50
105	NOSYCLEAR NASAL DROPS 10ML	NOS	10
106	NS 0.9% 100ML PVC FREE IVF	NOS	50
107	Ointment Heparinoid [Thrombophobe]	TUBE	50
108	Ointment Povidone Iodine 5%W/W 15g Tube (Betadine, Cipladine or equivalent)	TUBE	100
109	POVIDONE IODINE 10% OINTMENT 15GM (Betadine, Cipladine or equivalent)	NOS	100
110	PROPARACAINE SOLUTION 0.5% 15ml	NOS	50
111	Prostaglandin E1 inj	AMP	50
112	Rocuronium 50MG INJ	AMP	10
113	Salbutamol Nebulizer solution (Asthalin or equivalent)	BTL	200
114	SEVOFLURANE 250ML	BTL	30
115	SMOFLIPID 20% 100 INJ	VIAL	10
116	Soda Lime (Carbon Dioxide Absorbant) 5kg/btl	CAN	4
117	Prochlorperazine Mesylate 12.5MG/ML INJ (Stemetil or equivalent)	AMP	30
118	Amlodiphine Besilate 10mg (Stamlo, Amlong or equivalent)	TAB	150
119	Amlodiphine Besilate 5mg (Stamlo, Amlong or equivalent)	TAB	20
120	Clopidogrel 75mg (Plagerine, Platfree or Equivalent)	TAB	100
121	Formaldehyde	BTL	3
122	Misoprostol 200 mcg	TAB	500
123	Misoprostol 25 mcg	TAB	150
124	Water For Injection , Sterile, 10ml	AMP	500
125	Lignocaine Spray 10% (Xylocaine or equivalent)	NOS	50
126	Clotrimazole 1% and Beclometasone Dipropionate Bp 0.025% (Candid B or Equivalent)	TUBE	5
127	XYLOMETAZOLINE NASAL SOLUTION 0.1% (Otrnix or equivalent)	BTL	10
128	Inj Alteplase 20MG	VIAL	2
129	Inj Alteplase 50MG	VIAL	2
130	Inj Ropivacaine Hydrochloride 7.5 MG	AMP	10
131	Inj Ropivacaine Hydrochloride 2 MG	AMP	10
132	Inj Dexmedetomidine HCL 100MCG/ML	VIAL	10
133	Inj Sugammadex 200mg/2ml	VIAL	2

CATEGORY 2- AEH & HEALTH CENTERS CONTROL DRUGS

134	Inj Diazepam / Sedil 2ml - 10mg/ml [SEDIL] {calmpose}	AMP	300
135	Inj Ephedrine (30 mg/ml)	AMP	80
136	Inj Ketamine [Ketmin] 50 mg/10ml	AMP	60
137	Inj Midazolam 1 ml - 5mg/ml [DORMICUM]	AMP	300
138	Inj Morphin 1ml - 15mg/ml	AMP	300
139	Inj Pethidine 1ml - 50mg/ml	AMP	50
140	Inj Phenobarbitone 2ml	AMP	50
141	Inj Tramadol 50mg/1ml	AMP	400

